

41609

ROLLING MILL TEST REPORT

GENERALS:

DATE : 1/28/10

CUSTOMER: FERRE BARNIEDO, S.A. DE C.V.

ORDER : 000955 CONIRAT NED616 REMISION: 0002567- 1

PRODUCT : ANGLE 2 X2X3/8"

SPECIFICATION PRODUCT ASIM A36

SHIPPEJOSE SOJO

WEIGHT (KG/MT) : 6.995 LENGTH (MIS) 6.10

** MADE IN MEXICO **

CHEMICAL ANALYSIS:

HEAT	% P	% S	% C	% CU	% MO	% SI	% NI	% CR	% V	% MN	EE
475949	.0180	.0380	.1800	.3800	.0160	.1000	.0000	.1500		.6200	.3200

MECHANICAL PROPERTIES AND PHYSICAL

HEAT	YIELD POINT (LB/IN ²)	TENSILE STRENGTH (LB/IN ²)	ELONGATION (%) (2")	RED TEST
475949	49,332	70,964	27	O.K.

UNITIES BY HEAT

HEAT

475949 EJI02222

FERRE BARNIEDO, S.A. DE C.V.
 ESTE CERTIFICADO ES COPIA FIEL
 DEL ORIGINAL DE NUESTROS ARCHIVOS,
 AMPARA LA REMISION No. _____
 TEL. 58-36-10-00 ventas@ferrebarniedo.com.mx



SIMEC INTERNACIONAL S.A. DE C.V.
 28 JAN 27 2010
 4